http://www. parsun.com.cn |ICS$PAR)I.II'I

Bl

SEles
PARTS CATALOGUE

<<

A B RES DL B R
SUZHOU PARSUN POWER MACHINE CO.,LTD



A
CONTENTS

B — - — — — — — — — — 1~1
BLECTRICAL — — — — — — — — — — — 1

BegdtF — — — — — — — — — = — = — — = — = — — — — = —3~5
CONTROL BOK ASSY — — — — — — — — 1~

BEEEMA - — — — — — — — — — — — —— — — — — — — — — - -
BOTTOM COWLING & CONTROL SYSTRM — — — — — — — — — — — — — — — — — — §~T



F6 (P8, F9. 8)FW F 4 FHft | pace o1 0F 09

FAMAR [BA 1

PARTS NAME: | ELECTRICAL 1




F6 (F8,F9. 8) FW F 4 FHf

PAGE 02 OF 09

FHELH: |85 1
PARTS NAME: | BLECTRICAL 1
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
FEER (R4S FHAK R AR % &
1 |F8-09000600 Tk FLYVHEEL ASSY 1
) (6B/T5783-M6x30 R Mox30 BOLT M6X30 4
3 (6B/197. 1-6 T4E 6 WASHER 6 9
4 F8-05090000W B4 C0IL 1
5 |6B/15783-M6x25 AL NoxDS BOLT Mox25 3
6 |F15-07060001 BB RECTIFIER & RBGULATOR ASSY | 1
7 (6B/T6170-M6 7 R L E MG NUT M6 2 HiSn62-1
8 |6B/T97.1-6 T4E 6 WASHER 6 4 iSn62-1
9 |F25-03170202W BRERE LT ED COVERING B, POWER SOURCE LINE| 1
10 [F25-05170401W B EELTE TACKET, CONNECTION LINE )
11 [F8-03090200W A4 CONNECTION LINE, MOTOR 1
12 [F15-07150200W wEE Y LINE, POWER SOURCE 1
13 [F15-07150300¥ EELAIE LY RELAY 1
14 |F15-07150301W BuEPE JACKET, RELAY |
15 [6B/T93-6 HELE 6 SPRING WASHER 6 |
16 |6B/T5783-M6x16 AR Nox16 BOLT Mox16 )
17 [F25-07150300W BT PLANK, RELAY 1
18 [F8-05000027W BR#154 FUSE 1
19 [F25-03090100¥ Vil B A (JEF-7097) FUSE ASSY 1
20 [F25-05170201W BRERE LT BN COVERING A, POVER SOURCE LINE | 1
2 |6B/T818-M5 % 12 T F LA M5x1) SCREW M5x12 1
20 |6B/T93-5 BELE S SPRING WASHER § 1
23 |6B/197.1-5 T4E 5 WASHER § 1
24 [F8-09000400 R STARTUP MOTOR 1
25 [F8=09000401W EELRR PLANK, STARTUP MOTOR 1
2% [6B/T70. 1-M8x20 K5 AEAT M8x20 BOLT M8x20 )




Fo (F8,F9. 8) FW Z 4 F4f

PAGE 03 OF 09

F 4

BAS4H

PARTS NAME:

CONTROL BOX ASSY




Fo (F8,F9. 8) FW F 4 F4f

PAGE 04 OF 09

FHEL R | BYEAH
PARTS NAME:  [CONTROL BOX ASSY
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEE  [BEGE ER4H (0 L (ED) e 4
I {T15-13000000 e CONTROL BOX ASS'Y 1
2 [T 5460 AW CLAMP )
3 |F15-13000200W R XA STARTING SWICH ASS'Y 1
4 |185-08010100 B4 % CONTROL CABLE |
S [F15-11000002W BAETEM PLATE , CONTROL BOX 1
6 |cB/T819. 2-5x12 UL AT Mox12 SCREW PAN HEAD M3X12 )
T [F15-13020007W it 1B AR THROTTLE HANDLE , INCHING 1
8 [F15-13000005¥ nEH A E BUSH |, CAM )
9 [F15-13020006Y CUEZ i BUSH , HANDLE 1
10 [P15-11000001¥ WEH BLOCK , RUBBER 1
11 [F15-13000014W REYE TACKET , CABLE 1
12 [F4-01090401 SAELTAZ STOPER , HANG ROPE ASS'Y 1
13 [F15-13000400¥ REF XA ENGINE STOP SWICH ASS'Y |
14 [F15-13000203W bk INSULATED PLUG "B" )
15 |F15-13000202W BHIE A INSULATED PLUG "A" 1
16 [F15-13020001¥ BYez COVER , CONTROL BOX 1
17 [F15-13000013V BAEINEM SMALL COVER , CONTROL BOX 1
18 [F15-13020005¥ WY 48 B WASHER "B" , WAVE 1
19 [F15-13020100¥ HEREAH LOCKED DISK ASS'Y 1
200 [F15-13020000 % TORSION SPRING |
2 [F15-13020003W 4% EACH LOCKED PULLEY |
20 |F15-13020004¥ RREEREM PLATE , PULLEY SPRING 1
23 |6B/T818-4x6 B LEATIXG PAN HEAD SCREW M4X6 )
24 [F15-13020000W B e A COVER 4SS'Y, CONTROL BOX 1
25 [6B/T5783-M8x30 7~ f e M8x30 BOLT M8X30 1
26 |6B/197.1-8 T4E 8 WASHER 8 1
27 [F15-13000500W i 145 LA VACHINE , CONTROL ACCELEROGRAPH | 1
28 [F15-13000007W HHaE WASHER 1
29 |6B/T896-6 FroE 6 PIN , COTTER 6 3
30 [F25-07000007W BENZELB CONTROL CABLE TIE-IN "B' )
30 [F15-13000002% SRk CAM MECHANTSM 1
3 |6B/T818-M3x14 TR LB PAN HEAD SCREW 3X14 )
33 |F15-13000800W WA T % INCHING SWITCH |
34 |F15-13000003W JE(IR:S 3t PLATE 1
35 [F15-13000004W FHfL R PULLEY |
3 [F15-13000001% g%k B SHIFT SPRING PLATE '"B" 5
37 [F15-12000016¥ 17l 16 MARK 16 1
38 6B/T6170-M6 NAEE NG NUT N6 3
39 [F15-13000008W R HARE b WEARABLE PLATE , CAM MACHANISN | 1
40 [F15-13000700W FA5EHF SHIFT SWING LINK 1
41 [F15-13000601W CEE Y ik ADJUSTER FASTNESS ASSY 1
42 |6B/T5783-M5x25 AR N5x05 BOLT M3x25 )
43 |6B/T6170-N5 NGNS NUT M5 )




F6 (F8,F9. 8) FV Z 4 F4f

PAGE 05 OF 09

FUML | BYLAH
PARTS NAME:  |CONTROL BOX ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEED  |[EHEE AR (X EAHED K& it

44 [F15-13000300W Mol 201 4 BUZZER ASSY 1
45 [F15-13000602W 5 B4 ADJUSTER PIN 1
46 |6B/T5287-6 HFALE 6 BIG WASHER 6 3
47 [F15-13000006W BIRE WEARABLE PLATE 1
48 [F15-130000110 THEfE BUSH , SHIFT SWING LINK 1
49 [F15-13000012% Ny BRACKET , CONTROL BOX |
50 |F15-12000013W ol 13 MARK 13 1
51 [P15-13000015W B k& COVER , VATERPROOF |
3 [F15-130000100 BYTHRALS BLOCK , CONTROL HANDLE |
53 |6B/T956.1-5 B ELRE 5 WASHER , LOCKED )
54 |cB/7819. 2-M5x18 + R L AT M58 SCREW, PAN HEAD M5x18 7
55 [E4-10040100W RAfxAk SWITCH ASSY, TILT I
56 [F15-13010001W BT CONTROL HANDLE |
57 [F15-13010002W BYFE CONTROL HANDLEBAR 1
5§ |0B/T84.5-ST4.8x12 [T FHEA K EHUEATST4. §x 12 [SCREW, PAN HEAD ST4, §x12 |
9 [6B/T818-Md4x10 + A LA L0 SCREW, PAN HEAD M4X10 3
60 [F15-13010009% BYFFE COVER , CONTROL HANDLE |
61 [F15-13010005W REE%Z SPRING , COMPRESSION 1
60 [F15-13010004% B AL PART , ORIENTATION CONTROL | 1
63 [F15-13010008W A PLATE , ORIENTATION PART 1
64 |GB/T820-M6x90 + 1 LB ATM6x90 SCREW, PAN HEAD M6x90 3

1

05

E4-07020015W

FAITER

CHAFING PLATE, WIRE




PAGE 06 OF 09

F6 (F8, F9. 8) F 4k it

BOTTOM COWLING & CONTROL SYSTEM

IR
W&
=
RG]
AT
-
A
e
| =
= | o,
B | &S




F6 (F8, F9. 8) F 4k it

PAGE 07 OF 09

FHM4H | KRESEHES
PARTS NAME:  |BOTTOM COWLING & CONTROL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
5EED  |EHERE FHAK R AR % it
I [F8-050901000 EXEE (T8R4%) C.D.T CABLE |
2 |F8-03000015FY BE I 1
3 |6B/T5783-Mex16 R Moxl6 BOLT Méx16 )
4 [F8-09000200W MEBRRAM CABLE BRACKET ASSY 1
5 |F25-07000200W BREARAKE CONTROL CABLE ASSY )
6 [F25-07000003% BRI TIE-IN A, CONTROL CABLE )
7 |P8-09000001W WITEHERD LINK B, ACCELEROGRAPH 1
8§ [F15-00000012 %% 1.8 CIRCLIP 1.8 )
9 |F8-09000100W e ROCKER 1
10 |6B/T6170-M6 A% Mo NUT M6 )




PAGE 08 OF 09

LS

BRACKET

F6 (F8,F9. 8) FW F 4 FHf

AL

PARTS NAME:




F6 (F8,F9. 8) FW 4 FHf

PAGE 09 OF 09

AL H | xe
PARTS NAME: | BRACKET
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE  |EHET FHAR () FELH G HE &
L {F25-07000006 FRE KM A9 EHEEI/8" [THIN LOCKNUT )
2 (6B/197.1-10 T4E 10 WASHER 10 3
3 |B/T5783-M6x20 AR N6x20 BOLT M6x20 )
4 |B/T97.1-6 THE 6 WASHER 6 )
s [F8-09000701W BHERR PLATE 1
6 |F8-01020000F ki STEER BRACKET ASSY !
7 [F15-01010007 e R p NUT, SELE-LOCKING )
8§ [B4-07000002% ks BOLT , CLAMP BRACKET 1
9 [B4-07000001W WETEM BRACKET PLATE )
10 [6B/T96-8 KHE 8 BIG WASHER 8 )
11 |F8-09000002W e TUBE |
12 |6B/T5782-M8x165 AN AER M8x165 BOLT M8x165 1
13 |TASO F404 24-016 0 %@ 0-RING 1
14 |F25-01010012W R EmEAD NUT, PLASTIC |
15 [F25-07000304W NAER/S NUT 1
16 [F25-07000303 -y TUBE, BOLT 1
17 [B4-07010002W B ETER BOLT 1
18 |F8-09000700W S A LINK ROD ASSY |




	F8FW封面.pdf
	F8-FW目录.pdf
	1.pdf
	2.pdf
	3.pdf
	4.pdf
	5.pdf
	6.pdf
	7.pdf
	8.pdf
	9.pdf

